
 

 

 

        

 

TO:  James L. App, City Manager 
 
FROM:  Doug Monn, Public Works Director 
 
SUBJECT: Water Treatment Plant Membrane Procurement 
 
DATE:  March 5, 2013 
 

 
NEEDS: For the City Council to consider a Water Treatment Plant Membrane Filtration System 

contract to Pall Corporation. 
 
FACTS:   

1. The City will construct a water treatment plant to utilize Lake Nacimiento water.  
 

2. The City is designing a 2.4 million gallon per day (MGD) water treatment plant for 
construction at its Thunderbird wellfield.  

3. One principal component of the proposed water treatment plant is the membrane 
filtration system.   

4. A Pre-engineered membrane system is the most cost effective approach for a water 
[...]
3-05-13 CC Agenda Item 16  Page 32 of 155



3-05-13 CC Agenda Item 16  Page 33 of 155



3-05-13 CC Agenda Item 16  Page 34 of 155



3-05-13 CC Agenda Item 16  Page 35 of 155



3-05-13 CC Agenda Item 16  Page 36 of 155



3-05-13 CC Agenda Item 16  Page 37 of 155



3-05-13 CC Agenda Item 16  Page 38 of 155



3-05-13 CC Agenda Item 16  Page 39 of 155



3-05-13 CC Agenda Item 16  Page 40 of 155



3-05-13 CC Agenda Item 16  Page 41 of 155



3-05-13 CC Agenda Item 16  Page 42 of 155



3-05-13 CC Agenda Item 16  Page 43 of 155



3-05-13 CC Agenda Item 16  Page 44 of 155



3-05-13 CC Agenda Item 16  Page 45 of 155



3-05-13 CC Agenda Item 16  Page 46 of 155



3-05-13 CC Agenda Item 16  Page 47 of 155



3-05-13 CC Agenda Item 16  Page 48 of 155



3-05-13 CC Agenda Item 16  Page 49 of 155



3-05-13 CC Agenda Item 16  Page 50 of 155



3-05-13 CC Agenda Item 16  Page 51 of 155



3-05-13 CC Agenda Item 16  Page 52 of 155



3-05-13 CC Agenda Item 16  Page 53 of 155



3-05-13 CC Agenda Item 16  Page 54 of 155



3-05-13 CC Agenda Item 16  Page 55 of 155



3-05-13 CC Agenda Item 16  Page 56 of 155



3-05-13 CC Agenda Item 16  Page 57 of 155



3-05-13 CC Agenda Item 16  Page 58 of 155



3-05-13 CC Agenda Item 16  Page 59 of 155



3-05-13 CC Agenda Item 16  Page 60 of 155



3-05-13 CC Agenda Item 16  Page 61 of 155



3-05-13 CC Agenda Item 16  Page 62 of 155



3-05-13 CC Agenda Item 16  Page 63 of 155



3-05-13 CC Agenda Item 16  Page 64 of 155



3-05-13 CC Agenda Item 16  Page 65 of 155



3-05-13 CC Agenda Item 16  Page 66 of 155



3-05-13 CC Agenda Item 16  Page 67 of 155



3-05-13 CC Agenda Item 16  Page 68 of 155



3-05-13 CC Agenda Item 16  Page 69 of 155



3-05-13 CC Agenda Item 16  Page 70 of 155



3-05-13 CC Agenda Item 16  Page 71 of 155



3-05-13 CC Agenda Item 16  Page 72 of 155



3-05-13 CC Agenda Item 16  Page 73 of 155



3-05-13 CC Agenda Item 16  Page 74 of 155



3-05-13 CC Agenda Item 16  Page 75 of 155



3-05-13 CC Agenda Item 16  Page 76 of 155



3-05-13 CC Agenda Item 16  Page 77 of 155



3-05-13 CC Agenda Item 16  Page 78 of 155



3-05-13 CC Agenda Item 16  Page 79 of 155



3-05-13 CC Agenda Item 16  Page 80 of 155



3-05-13 CC Agenda Item 16  Page 81 of 155



3-05-13 CC Agenda Item 16  Page 82 of 155



3-05-13 CC Agenda Item 16  Page 83 of 155



3-05-13 CC Agenda Item 16  Page 84 of 155



3-05-13 CC Agenda Item 16  Page 85 of 155



3-05-13 CC Agenda Item 16  Page 86 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-1 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

SECTION 466133 MEMBRANE FILTRATION SYSTEM (MFS) 

PART 1 - GENERAL 

A. Definitions 

1. CDPH:  California Department of Public Health 

2. Chemical Cleaning / Clean-in-Place (CIP): The periodic application of a chemical 
solution (or series of solutions) intended to remove foulants from the membranes 
and reduce trans-membrane pressure (TMP). 

3. Clarified Water:  Nacimiento Project water that has been pre-treated by the 
dissolved air floatation (DAF) clarification process. 

4. Component Function Test: The component function test is a point-by-point test to 
confirm that all components associated with the membrane filtration system are 
operating properly.  Component function testing is not intended to measure 
efficiency and treatment performance. 

5. Contractor / General Contractor:  The contractor hired by the City under a separate 
contract to construct the water treatment plant, including installation of the 
equipment provided by the Supplier. 

6. Control System Factory Acceptance Test (FAT):  An integrated off-site test of the 
major treatment plant control interfaces, including the membrane filtration system 
(MFS) PLCs and I/O, coordinated by the Contractor’s Process Control and 
Instrumentation System (PCIS) Integrator. 

7. Demonstration Testing:  Testing of the treatment plant, including the integrated 
MFS, conducted prior to substantial completion of treatment plant construction.  
Demonstration testing will involve multiple treatment plant systems operating 
together to demonstrate satisfactory operation of groups of systems and the facility 
as a whole. 

8. Enhanced Flux Maintenance (EFM): A backwash process that uses water with  

9. chemicals added to improve effectiveness. 

10. Engineer:  Treatment plant design engineer (AECOM). 

11. Extended Performance Test:  The extended field testing required to demonstrate the 
integrated MFS meets all of the specified performance requirements.   

12. Filtrate:  Water that has been filtered by the membrane filtration system, but has not 
passed through any post-filtration treatment processes. 

3-05-13 CC Agenda Item 16  Page 87 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-2 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

13. Final Completion:  Final completion of construction.  The treatment plant must be 
reliably producing drinking water and all punch-list items resolved at final 
completion. 

14. Finished Water: Water that has been filtered and disinfected and is ready to be 
distributed to the City’s customers. 

15. Gross Permeate Production:  Total filtrate produced over a given time period (one 
day unless otherwise noted).   

16. Integrity Testing: The process of applying a CDPH-approved direct or inferential 
method of assessing whether a membrane barrier is intact. 

17. Log Removal:  The filtration removal efficiency for a target organism, particulate, 
or surrogate expressed as log10. 

18. Master PLC: The PLC, provided by the MFS Supplier, that monitors the status of 
the individual membrane skid I/O modules, monitors and controls membrane 
filtration system components located off of the individual membrane skids, monitors 
and controls the skid pumps and valves, and communicates with the plant SCADA 
system. 

19. Membrane Module (Module): A self-contained microfiltration membrane unit 
consisting of hollow fibers bundled together in an enclosed cylindrical pressure 
vessel housing. 

20. Membrane Skid:  A self-contained group of equipment including membrane 
modules, feed water tank, RF tank, feed and RF pumps, strainer, manifold piping, 
valves, and instrumentation that can be operated independently while isolated from 
other membrane skids; synonymous with the terms train, unit, rack, and bank. 

21. MG/MGD:  Million gallons and million gallons per day respectively 

22. Microfiltration (MF): A membrane filtration process that employs hollow fiber 
membranes with a pore size of approximately 0.1 µm. 

23. Net Permeate Production (Useable Permeate Production):  Equal to “gross permeate 
production” less all permeate used within the plant to operate and maintain the 
membrane filtration process. Time lost for operating and maintaining the membrane 
filtration system includes, but is not limited to, reverse flush, enhanced flux 
maintenance chemical cleaning, membrane integrity testing, and fiber/module 
repairs must be accounted for.  

24. Owner/City:  The City of El Paso De Robles (Paso Robles). 

25. Percent Recovery:  The ratio of net permeate production to membrane feed water 
flow over a one-day period. 

3-05-13 CC Agenda Item 16  Page 88 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-3 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

26. Permeate/Filtrate:  Water that has been filtered through the membranes.   

27. Raw Water (RW):  Untreated Nacimiento Project water 

28. Reverse Flush (RF): Cleaning operation that involves periodic reverse flow of clean 
water and/or air from the filtrate side to the feed side of the membranes. 

29. Start-up: The process of preparing and starting all of the systems in the water 
treatment facility and conducting the function and demonstration tests. 

30. Substantial Completion:  The state of construction completion when the water 
treatment plant is capable of fulfilling its intended function (reliably producing 
drinking water).  There may be “punch-list” items still outstanding at substantial 
completion. 

31. Supplier:  The company responsible for furnishing the goods and special services 
defined in these procurement contract documents. 

32. Test Procedures:  Test procedures shall include testing methods, acceptance criteria, 
procedures, and test data from function, demonstration, and extended performance 
tests. 

B. References 

1. Reference to standards, specifications, manuals, or codes of any technical society, 
organization, or association, or to the laws or regulations of any governmental 
authority, whether such reference is specific or by implication, shall mean the 
standard, specification, manual, code, or laws or regulations in effect on the date the 
procurement agreement is signed. 

2. Unless otherwise specified, the equipment covered by this specification shall be 
designed, manufactured, and tested in accordance with the latest applicable 
standards of: 

a. American Water Works Association (AWWA) to the extent specified herein 

b. California Building Code (CBC) to the extent referenced herein 

c. The Instrument, Systems, and Automation Society (ISA) 

d. National Electrical Code (NEC) 

e. National Electrical Manufacturer’s Association (NEMA) 

f. National Sanitation Foundation (NSF) Standards 60 and 61 

g. OSHA (Federal) and CAL-OSHA (State of California) 

h. Steel Structures Painting Council (SSPC) Specifications 

3-05-13 CC Agenda Item 16  Page 89 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-4 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

(1) SSPC Steel Structures Painting Manual, Volume 1, Good Painting 
Practice 

(2) SSPC Steel Structures Painting Manual, Volume 2, Systems and 
Specifications 

i. Underwriter’s Laboratories (UL) 

C. Related Work Specified Elsewhere 

1. Process Control and Instrumentation System (PCIS) General Requirements:  405000 

2. Instrument Control Panel (ICP):  405080 

PART 2 – PROJECT DESCRIPTION 

A. Project Purpose 

The City of Paso Robles is a Project Participant in the Nacimiento Water Project (NWP) 
implemented by the San Luis Obispo County Flood Control and Water Conservation 
District (County). The NWP is a regional water supply system that conveys raw water 
from Lake Nacimiento to communities in San Luis Obispo County, including the City. 
The City plans to construct a Water Treatment Plant (WTP) Project to treat surface water 
received from Lake Nacimiento. The WTP will provide additional treated water supplies 
to the City’s potable water distribution system to address increasing water demands within 
the City’s service area. 

B. Project Description 

1. The WTP will treat up to 2.4 MGD of raw water deliveries from the NWP and may 
blend the treated surface water with groundwater from the existing Thunderbird 
wells.  The primary project elements are as follows:   

a. Construction of a raw water flow metering and control station connected to an 
existing NWP pipeline turnout structure.  The NWP pipeline is supplied from 
submerged intake screens within Lake Nacimiento.  The intake screens have 
an opening size of 1 x 1-1/2 inches. 

b. The raw water may be dosed with potassium permanganate or sodium 
permanganate at the turnout structure for iron and manganese pre-oxidation, 
disinfection byproduct control, and algae control.  The permanganate dosage 
is anticipated to range from zero to 5 mg/L. 

c. The WTP includes dissolved air floatation (DAF) pretreatment.  The raw 
water will be dosed with a coagulant (either alum, polyaluminum chloride, or 
aluminum chlorohydrate) prior to entering the DAF unit.  No polymer will be 
added at any point upstream of the membrane filtration system. Clarified 

3-05-13 CC Agenda Item 16  Page 90 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-5 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

water leaving the DAF process is anticipated to have a turbidity of less than 2 
NTU 95% of the time.  Turbidities may reach 5 NTU for short periods of time 
when the flow rate through the DAF is adjusted.   

d. Clarified water from the DAF process will enter atmospheric feed water break 
tanks (1 furnished with each membrane skid) sized to equalize the membrane 
feed water flow such that the DAF process can operate at a constant flow rate 
while the MFS skids undergo periodic reverse filtration cycles. 

e. The MFS skids (two 1.2-MGD skids) will pump water out of the feed water 
break tank, through pre-strainers and the MF membranes, and into an 
atmospheric filtrate break tank. 

f. A booster pumping station (by others) will pump the filtrate out of the filtrate 
break tank, through granular activated carbon contactors, and into a clearwell 
where the water will be disinfected with chlorine. 

g. High service pumps will pump water out of the clearwell into the City’s water 
distribution system. 

h. The treatment plant is being designed to facilitate the addition of an ozone 
system with pipeline contactor downstream of the filtrate booster pumping 
station.  The MFS will be isolated from the ozone (if it is eventually added) by 
the filtrate pump check valves and the filtrate break tank.  

i. All water treatment process residuals are being disposed of in a sewer.  
Membrane RF waste will be discharged through an air gap into a below-grade 
residuals equalization tank where it will be released into the sewer.  Chemical 
cleaning wastes from the membrane filtration system, including wastes from 
CIP and EFM cycles, will be neutralized (in a neutralization system furnished 
as part of the MFS) prior to being discharged through an air gap into a below 
grade residuals equalization tank where it will be released into the sewer 
system. 

2. Figures 1, 2, 3 and 4 located at the end of this specification show the process flow 
diagram, treatment building layout, hydraulic profile, and SCADA system diagram 
respectively.  The general limits of the Supplier’s scope of supply are identified on 
Figures 1 and 4.   

C. Project Location 

The project is located at the City’s existing Thunderbird Well Field at 1600 Ramada 
Drive, Paso Robles, CA 93446.  The site has an area of approximately 13 acres.  The 
Union Pacific Railroad (UPRR) borders the site on its western side while the Salinas 
River borders the site to the east.  Access to the site is made by way of US Highway 101, 
Ramada Drive, and a short paved access road to the WTP site. 

3-05-13 CC Agenda Item 16  Page 91 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-6 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

D. Work Included in Membrane Filtration System Contracts 

1. Stage I (Contract with Owner) 

a. Design of the membrane filtration system with two (2) 1.2 mgd skid mounted 
factory assembled units, and all ancillary components. 

b. Preparing shop drawing submittals for review and approval by the Engineer. 

c. Preparing a general contractor information package to be included in the 
treatment plant construction bid documents. 

d. Assistance to the Engineer during design of the non MFS treatment plant 
components and preparation of bid documents. 

e. Attending coordination  / review meetings with the Engineer/Owner (detailed 
in Section 3.C.) 

2. Stage II (Contract with Owner assigned to Contractor) 

a. Furnishing and delivering the complete membrane filtration system. 

b. Coordinating with the Contractor. 

c. Providing construction field services. 

d. Programming the MFS control system. 

e. Supporting the off-site process control and instrumentation system Factory 
Acceptance Test. 

f. Assisting the Contractor during installation of equipment, equipment startup, 
component function testing, and demonstration testing. 

g. Providing O&M manuals. 

h. Training the Owner’s operators. 

3. Stage III (Contract with Owner) 

a. Developing an extended performance test protocol. 

b. Assisting the Owner with execution of the extended performance test. 

c. Preparing an extended performance test report 

4. Stage IV (Contract with Owner) 

a. Providing long-term operation and maintenance services.   

3-05-13 CC Agenda Item 16  Page 92 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-7 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

E. Process Control Scheme 

1. A water level signal from the City’s Golden Hills reservoir site will be monitored by 
the WTP SCADA system, which will modulate the WTP raw water control valve to 
initiate and regulate flow and to enable the membrane filtration system. 

2. The WTP SCADA system will establish a treatment plant flow setpoint and will 
maintain the treatment plant flow by modulating a flow control valve at the inlet to 
the DAF unit. 

3. The membrane filtration system Master PLC will receive a call command and flow 
setpoint from the SCADA system when the treatment plant is on.  The MFS Master 
PLC will then vary the speed of the on-skid membrane feed pumps to maintain a 
preset level in the membrane feed tanks.  The DAF flow setpoint generated by 
SCADA can be used, in addition to tank level, to assist in trimming the MFS flow 
control loop.  

4. The MFS control system will adjust the feed water pump speed to compensate for 
the excess feedwater that will build up during periods when one of the two skids is 
in RF mode. 

5. Filtrate from the MFS skids will be discharged under residual pressure into a single 
filtrate break tank.   

6. The speed of the treatment plant filtrate booster pumps will be controlled by the 
WTP SCADA system to maintain a preset level in the filtrate tank. 

7. All membrane filtration system controls will be provided by the Supplier, including, 
but not limited to, controls required for filtrate production, RF, membrane integrity 
testing, EFM, and CIP.  The membrane filtration system control system shall be 
capable of operating without an operator being present. 

8. General requirements for the membrane control system are specified in Section 
405000. 

F. Water Source 

The water to be treated by the WTP will be taken from Lake Nacimiento and conveyed to 
the WTP site by the Nacimiento Pipeline.  The lake intake structure operated by the 
County includes multiple, independently operated, intake ports that will allow the County 
to vary the depth at which the water is withdrawn from the lake over a 120 foot range. 

G. Source Water Quality 

The membrane system shall be designed and sized to treat water having the design raw 
water quality parameters listed below except that the supplier shall assume that the DAF 
pretreatment process has reduced the turbidity to 2 NTU 95% of the time. 

3-05-13 CC Agenda Item 16  Page 93 of 155



 

MEMBRANE FILTRATION SYSTEM 466133-8 
City of Paso Robles Water Treatment Plant Project Version 021913 
MFS Procurement Contract 

 
Design Raw Water Quality 

 

Constituent Units Min Max Median Mean 
5th 

Perc. 
95th 

Perc. n 

Algae 
  

Total Algae no./mL 0 11,000 93 266   1,828 

Blue Greens no./mL 0 4,000 0 33   1,828 

Diatoms no./mL 0 3,400 18 70   1,828 

Flagellates no./mL 0 640 0 10   1,828 

Greens no./mL 0 10,000 39 153   1,828 

Coliforms 
  

Total coliforms MPN/100 mL 0 77,000 250 1,404 11 5,605 1,045 

E. coli MPN/100 mL 0 170 0 2   1,045 

Crypto/Giardia 
  

Crypto/Giardia orgs/L 0 0 0 0   22 

Nutrients 
  

NH3-N mg/L 0 0.22 0.00 0.01   96 

NO2-N µg/L 0 13 0.00 0.24   286 

NO3-N µg/L 0 844 0.00 84   302 

NO3 mg/L 0 3.74 0.00 0.37   302 

OKN mg/L 0 0.00 0.00 0.00   58 

TKN mg/L 0 1.60 0.29 0.31   296 

Reactive Si mg/L 7 18 12 12   704 

PO4-P (total) mg/L 0 0.34 0.00 0.02   358 

PO4-P-ortho (reactive P) mg/L 0 0.06 0.01 0.02   42 

DBP Precursors 
  

Bromide mg/L 0.000 0.110 0.016 0.015   972 

TOC mg/L 2.6 6.4 3.4 3.6 2.8 5.2 1,398 

DOC mg/L 2.7 6.0 3.6 3.7   196 

UV254 1/cm 0.041 0.199 0.100 0.108   196 